

CONFIDENT PIONEER , TRIVANDRUM							
CUBE TEST RESULT							
SL NO	DATE OF CASTING	DESCRIPTION	GRADE OF CONCRETE	PERMISSIBLE COMPRESSIVE STRENGTH (N/mm2)		CHARACTERISTIC COMPRESSIVE STRENGTH(N/mm2)	
				7 DAYS	28 DAYS	7 DAYS	28 DAYS
1	20/05/25	15 th slab	M25	16.66	25	17.92	26.44
2	26/05/25	15 th slab	M25	16.66	25	18.1	27.55